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TEST REPORT CERTIFICATION

Applicamt : Harmonix Music Systems, Inc.
Manufacturer : Early Light Industrial Co., LTD.

EUT Description Rock Band 2 PS wireless Drum Dongle
FOC I : YFREHMXDDG03
{A) Model N. : PDMSELEA2B
{B) Serial No. : N/A

(C) Power Supply : DC 35V
(D) Test Voltage  © DC SV From PS3 Input AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tesis.

Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test: Aug 11722, 2008

Prepared by: ( én 1 g g
Selina Liu / Assistant

Reviewer: J o Yo

Jamy Yu / Senior Engineer
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Ken Lu / Deputy Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.
Description of Test Item(FHSS) Standard Results

Conducted Emission Test FCC Part 15: 15.207 PASS
ondaucte ISsion 1es ANSI C63.4: 2003

Cadiated Emission Tes FCC Part 15: 15.209 o Ass
lated Emission 1€s ANSI C63.4: 2003

FCC Part 15: 15.247(a)(1)

arrier Fr n aration Test PASS
Carrier Frequency Separation Tes DA 00-705
20 dB Bandwidth Test FCC Part 15: 15.247(a)(1) PASS
n
anawidin Tes DA 00-705
Nummber Of Hooning E Test FCC Part 15: 15.247(a)(1)(iii) PASS
mber ng Fr n
umbe opping Frequency Tes DA 00-705
Dwell Time Test FCC Part 15: 15.247(a)(1)(iii) PASS
Maxi Peak OuiDUL P Test FCC Part 15: 15.247(b)(1) PASS
mum r
aximum Peak Output Power Tes DA 00-705
Band Edae C i Test FCC Part 15: 15.247(d) PASS
an mplian
ge Compliance Tes DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Description Rock Band 2 PS wireless Drum Dongle
Model Number PDMSELEA2B
FCCID VFRHMXDDGO03

Operation frequency

2.408GHz-----2.476GHz ISM Band

Operation Channel 16 Channels

Modulation GFSK

Technology

Output power -0.8dBm(maximum measured)

Antenna Assembly
Gain

0dBi(maximum)

Applicant Harmonix Music Systems, Inc.
625 Massachusetts Ave 2nd Floor Cambridge, MA 02139 United
States

Manufacturer Early Light Industrial Co., LTD.

Early Light International Centre, No.9 Ka Fu Close, Sheung
Shui, New Territories, Hong Kong.

Date of Test

Aug.11~22, 2008

Date of Receipt

Aug.10, 2008

Sample Type

Prototype production

2.2.Tested Supporting System Details

2.2.1.PS3

M/N
S/N

Manufacturer

CECHCO04
N/A
Sony

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370




2.3.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

2.4.Measurement Uncertainty

FCC ID:VFRHMXDDGO03
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Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Jun. 13, 2006 File on Federal Communication

Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal Communication

Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Dec.20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2008

No. Item

MU Remark

1. |Uncertainty for Conducted Emission Test |2.02dB

Uncertainty for Radiation Emission test|3.44 dB  |Polarize: V

in 10m chamber

2 in 3m chamber 3.96 dB |Polarize: H
3.46 dB  |Distance: 10m Polarize: V
3 Uncertainty for Radiation Emission test|3.82 dB  |Distance: 10m Polarize: H

3.64dB Distance: 3m Polarize: V

4.02dB Distance: 3m Polarize: H

4. |RF frequency

+0.5x10°

5. |RF power, conducted

13dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item |[Equipment Manufacturer Model No. [Serial No. Last Cal. |Cal. Interval

1. |Test Receiver [Rohde & Schwarz|ESHS10 [838693/001 |Dec.19, 07 |1 Year

2. |L.L.S.N.#2 Kyoritsu KNW-407 [8-1636-1 May 10,08 |1 Year

3. |Terminator Hubersuhner 50Q No. 1 May 10,08 |1 Year

4. |RF Cable Fujikura 3D-2W  |LISN Cable 1# |Jul.08, 08 |1/2 Year

5. |Coaxial Switch|Anritsu MP59B  [M55367 Jul.08, 08 |1/2 Year

6. |Pulse Limiter |Rohde & Schwarz|[ESH3-Z2 100340 Jul.08, 08 |1/2 Year

3.2. Block Diagram of Test Setup

AC Mains —

3.2.1. Block diagram of connection between the EUT and simulators

Test Receiver

L.1.S.N. #2

PS3

EUT

(EUT: Rock Band 2 PS wireless Drum Dongle)

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1. Rock Band 2 PS wireless Drum Dongle (EUT)

Model Number
Serial Number

: PDMSELEAZ2B
:N/A

3.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2..

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



3.5.

3.6.

3.7.
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Operating Condition of EUT

3.5.1. Setup the EUT as shown in Section 3.2..
3.5.2. Let the EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via PS3 connected to the power mains through a line impedance stabilization
network (L.I.S.N. 2#). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. Power on the PC and
let it work normally, we use a keyboard test soft ware, let EUT working in test mode,
then test it. Both sides of AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.4:
2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.

Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes was tested and selected (mode 1) to read Q.P
values and average values, all the test results are listed in next pages.

EUT: Rock Band 2 PS wireless Drum Dongle Model No. : PDMSELEA2B

Test Date: Aug.22, 2008 Temperature: 29.5°C Humidity: 55%
The details of test modes are as follows :
No. Test Mode Reference Test Data No.
VA VB
1. TX Mode #1 #2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.
Tel:+86-755-26639495
Fax:+56-755-26632877

Postoode: 515057

Data: 1 File: Diemc 002'DATA'Z008 ReportHharmonix\ACS801245.EMI (1)
0 Level {dBuv) Date: 2008-08-22
EHMEHMHEHHHHMHE FCC PART 158
FCC PART 15 B AV
| F
1 5 3 4 a
015 2 5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Jite no thudix No.l Conduction Data no Hal
Dis./Ant. Hab ENU407 1# Vi
Limit :FCC PART 15 B
Env./Ins. 129,5%C /65 E3HZ 10 Engineer :Sunny
EUT tRock EBanhd 2 P3 Wireless Druw Dongle
FPower Rating :DC 5V From P33 input AC1Z0V/60Hz
Test Hode 1 Tx Mode
M/N :PDMSELELZE
LISN Cable Emis=zion
Mo Freg Factor Loss Feading Level Limwmits= Margin FEemark
[MH=) (dE) 1dE) [dEuV) [dEuV) [dEuvV) (dE)
1 .21 0.z9 10.15 30.10 40.54 63.22 22.65 QF
2 o.54 o.zo 10.14 25.46 38.80 E&.00 17.z20 QaF
3 .75 0.15 10.14 29.86 40.15 56.00 15.82 QF
4 1.76 0.10 10.15 Z29.59 39.54 S56.00 16.16 2F
= 2.90 o.1o 10.17 30.12 40.39 E&.00 15.61 QaF
3 1z.00 0.z24 10.26 32.55 43.05 60,00 16.95 Qap

Remarks: 1.Ewission Lewvel=LISN Factor+Cahle Loss+Reading.
2.If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to meet bhoth limits and measurement

with awverage detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



FCC ID:VFRHMXDDGO03

page 3-4
m NO.6 Ee Feng Road,EBlock 52,
A | l D IX Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.
Tel:+86-755-26639495
Fax:+56-755-266525877
Postoode: 515057
Data: 2 File: D2ermnc 002'DATA'Z008 ReportHharmonix\ACS80Q1245.EMI {4)
0 Level {dBuv) Date: 2008-08-22
\ FCC PART 158
FCC PART 15 B AV
1 | B
2 3y 3
40
u.15 2 5 1 2 ] 10 20 30
_ Frequency {(MHz
Trace: {Discrete) quency )
3ite no thudix No.l Conduction Data no H
Dis./Aant. -— ENw407 1 VB
Limit :FCC PART 15 B
Env./Ins. 129,5%C/55% ESHZ 10 Engineer :3unny
EUT :RBock Band 2 P2 Wireless Drwwn Dongle
Power Rating :DC BV From P33 input AC120W/60H=
Test Hode 1 Tx HMode
M/N :PDMSELELZE
LIS Cahle Emis=sion
No Freg Factor Lo=s Reading Lewvel Limits Margin ERemark
[(MH=) (dE) =1z [dEuV) [dBuv) [clBuW) (dE)
1 o.z1 o.11 10.15 33.058 43.31 63.22 19.91 QF
Z 0.54 0.15 10.14 25.92 39.24 56.00 16.76 2F
3 .75 o.1o 10.14 29,66 39.90 E6.00 1a.10 QF
4 1.97 0.0o3 10.15 30.33 40.51 56.00 15.49 QF
= 3.31 o.0o3 10.17  30.07 4n0.27 E6.00 15.75 2
3 12.39 0.15 10.27 32.54 4z2.99 60.00 17.01 QF
Remarks: l1.Emission Lewvel=LI3N Factor+Cahle Loss+Reading.

the EUT shall be deemed to meet both
with awverage detector i3 uhnecessary.

LIf the average limit iz mwet wheh useing a quasi-peak detector.

limits and measurement

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Jun.09,08 |[1/2 Year
2 EMI Spectrum |Agilent E7403A MY42000106 |May 10, 08 |1 Year
3 Test Receiver |Rohde & Schwarz|[ESVS20  |830350/005 |May 10, 08 |1 Year
4 |Amplifier HP 8447D 2648A04738 |Jul.08.08 |1/2 Year
5 Bilog Antenna |Schaffner CBL6112D |25237 Feb.21, 08 |1 Year
6 RF Cable JINGCHENG KLMR400 |3# Chamber No.1 |Jul.08.08 |1/2 Year
7 RF Cable JINGCHENG JBY400 3# Chamber No.2 |Jul.08.08  |1/2 Year
8 RF Cable JINGCHENG JBY400 3# Chamber No.3 |Jul.08.08  |1/2 Year
9 RF Cable JINGCHENG JBY400 3# Chamber No.4 |Jul.08.08 |1/2 Year
10 |Coaxial Switch |Anritsu MP59B M73989 Jul.08.08 [1/2 Year
Frequency rang: above 1000MHz

Item |Equipment |Manufacturer [Model No.  |Serial No. Last Cal. Cal. Interval
1. |Spectrum |Agilent E4446A MY41440292 [May 10,08 |1 Year
2. |Amp HP 8449B 3008A00863 ([May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 27,08 1.5 Year
4  |Antenna EMCO 3116 00060088 May 28, 07 |1.5Year
5. |HF Cable |Hubersuhne |[Sucoflex104 |- May 10,08 |1 Year

4.2.Block Diagram of Test Setup

4.2.1. Block diagram of connection between the EUT and simulators

AC Mains €¢— PS3 EUT

(EUT: Rock Band 2 PS wireless Drum Dongle)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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4.2.2. In Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS
EUT and
Support System
|
1.5m(L)*1.0m(W)*0.8m(H) —> TU'?VI\\I/SSS;'E 0.8 METER

GROUND PLANE

4.2.3.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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4.2.4. 15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 -0.110 1642 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 T4.8-75.2 1660 - 1710 10,6 -12.7
6.26775 - 6.26825 106 -121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 )

All the emissions appearing within these frequency bands shall not exceed the limits
shown in 15.209,all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.3.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.3.1. Rock Band 2 PS wireless Drum Dongle (EUT)

Model Number : PDMSELEAZ2B
Serial Number : N/A

4.3.2.Support Equipment: As Tested Supporting System Detail, in Section 2.2..

4.4.0perating Condition of EUT

4.4.1.Setup the EUT as shown in Section 4.2..
4.4.2.Let the EUT work in test modes (TX Mode) and test it.

4.5.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position and this position was also the normal use position.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.6.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 18 GHz are comply with 15.209 limits

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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Test Frequency: 30MHz-1000MHz

[in] HNo.6 Ke Feng Road,EBl:ck 52,
| l IX Shenihen Science & Industry Fark
HNoutou, ShenZhen, Guanghong, China

Tel:+56-755-26639495
Fax:+86-755-26632877
FPostcode: 515057

Data: 2 File: D:2008 Report Data HACSEQ1247.EMI (5)
0 Level (dBuV/m) Date: 2008-08-11

FCC PART15B

) I

DSD 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : 3% Chamber Radiation Data no. HE
Di=. / Ant. T 3m CEBL&G112D Ant. pol. : HORIZCWTAL
Limit i FCC PART1S E
Env. / Ins. : 24%C/56% E3VIZ0 Engineer : Sunny
EUT : Rock Band & P23 Wireless Drwm Dongle
Fower Rating @ Dg 5V From P33 input AC1Z0V/60H=
Test Hode i Tx Mode
M/N : FDMIELEALZE
Ant. Cahle Emis=ion
Fredq. Factor Laoss Reading Level Liwits Margin Remark
[MH=z) [dB/ ) [dB) [dBEuV) (dBuV/m) (dBuW/m) =1=)1
1 143 .49 10.13 1.1¢ 21.39 32.88 43 .50 10.5:2 QF
2 167.74 g.52 1.25 2Z2.33 32.10 43 .50 11.40 QF
3 191.959 g.04 1.30 21.52 30.8¢6 43 .50 1z .64 QF
4 Z41.46 10.158 1.44 17.63 Z29.25 44,00 16.75 QF
= 334.558 12.53 1.74 16.46 30.73 46,00 15.27 QF
1 672,14 17.35 2.40 11.29 31.04 44.00 14.9a QF

Femarks: 1. Emission Lewel= Antennas Factor + Cable Loss + Reading.
Z. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



FCC ID:VFRHMXDDGO03
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m No.6 Ke Fenyg Boad,EBl:ck 52,
| l IX ShenZhen Science & Industry Park
Noutou, 3heniZhen, Guanglong, China

Tel:+86-755-246639495
Fax:+86-755-2663287"7
Postcode: 515057

Data: 1 File: D:2008 Report DataHACSEQ1247.EMI (5)
0 Level (dBuvim) Date: 2008-08-11
FCC PART15B
|
40'———J
4 B
1 3 5 5
030 224, 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
3ite no. : 3% Chawber Radiation Data no. HE
Dis. / Ant. HERCH CBL&112D Ant. pol. : VERTICAL
Limit : FCC PART1S E
Env. / Ins. : 24%C/56% ESVIZ0 Engineer : 3unny
EUT : Rock Band 2 P23 Wireless Druwm Dongle
Power Rating : DC BV From P33 input AC1Z20V/60H=z
Test Hode : Tx Mode
M/N : PDMSELEAZE
Ant. Cahle Emis=ion
Fredq. Factor Laoss Reading Level Liwits Margin Remark
[MH=) (dB/ ) [dE) [dEuV) (dBuV/m)  (dBuV/m) 1dE)

1 174,53 g.51 1.27 15.95 28.73 43 .50 14.77 QF

2 Z85.99 11.72 1.55 15.99 Z27.24 44,00 15.78 QF

3 I63.68 13.40 1.76 11.65 26.81 46,00 19,18 QF

4 436.45 14.82 1.85 1z2.599 Z29.76 44,00 16.24 QF

= 497 .54 15,63 2.04 9.904 27.61 46,00 15.39 QF

1 672,14 17.35 2.40 9.50 29.25 44.00 1a.75 QF

Femarks: 1. Emission Lewel= Antennas Factor + Cable Loss + Reading.
Z. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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Test Frequency: 1GHz-18GHz

o
| l IX ShenZhen Science & Industry Park

No.6 Ke Feng Road,EBl:ck 52,

Noutou, 3henZhen, Guanglong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Fostocode: 513057

Data: 1

0 Lewvel {(dBuWim)

File: EX2008 report dataHACS801247.EMI (40}
Date: 2008-08-11

FCCPART 15C PEAK

G0

1MN4M

EM

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. : 3# Chanber Data no. : 1
Dis. / Ant. : 3m 3115 FALCTOR hnt. pol. : HORIZOWNTAL
Limit i FCC PART 15C PELAE
Env. / Ins. : 23%C/54% Engineer : Sunny
EOT : Rock Band 2 P53 Wireless Drum Dongle
FPower Rating: DC BV From P53 input AC1Z0W/60H=
Test mode : Tx in 2405MH=z
Mermo : M/N:FPDMSELELZE
int. Calkle Amp Emis=sion
Freq Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dE/ ) [dE) [dE] (dBu¥W) (dBuV/m) (dBuv/m) =11
1 1605.00 2Z6.00 .46 35.66 45.60 41.40 74.00 3Z2.60 Peak
2 1605.00 E6.00 5.46 355.66 41.01 36.51 54.00 17.19 bverage
3 2408.00 29.03 .73 35.18 93.94 o4, 52 74.00 -20.52 Peak
4 4glg.00 33.98 10.54 34.49 37.30 47,33 74,00 26.67 Feak
= 4g16.00 33.98 10.54 34.49 32,87 42 .90 E4.00 11.10 bverage
1 7224.00 37.36 12.16 34.44 35,68 53.7¢6 74.00 20.24 Feak
7 72z4.00 37.36 12.16 34.44  31.37 45,45 E4.00 7.55 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Beading.

Z. The emission levels that are £20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



AUDIX 2

FCC ID:VFRHMXDDGO03
page 4-8

HNo.6 Ke Feng Road,EBl:ck 52,
Shenihen Science & Industry Fark
HNoutou, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 515057

Data: 2 File: E:2008 report datatHACS801247.EMI {40)
Level {(dBuvim) Date: 2008-08-11
120
3
FCC PART 15C PEAK
[i11]
4 B
A
| W e
01000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
dite no. : 3# Chanber Data no. 2
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. VERTICAL
Limit : FCCZ PART 15C PELE
Env. / Ins. 23*C/54% Engineer Junny
EUT : RBock Band & P23 Wireless Drum Dongle
FPower Rating: DC BV From P53 input AC1Z0W/60H=
Test mode Tx in Z403ZMH=z
Mermo M/M:PDMSELELZE
Ant. Cable Amp Ewmission
Freqg Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) [dE) (dE) (dBuV) (dBuVy/m) (dBuV/m) 1dE)
1 1605.00 E6.00 5.46 355.66 47.59 43.39 74.00 30.61 Feak
2 1605.00 2Z6.00 .46 35.66 42.4F5 38.25 E4.00 15.75 bverage
3 2405.00 Z29.03 .73 35.183 95.78 S96.36 74.00 -22.36 Feak
4 4516.00 33.98 10.54 34.49 39.55 43,55 74.00 24,42 Feak
5 4gl1g.00 33.98 10.54 34.49 35.81 45.54 54.00 g.1a Arerage
& 7ZzZ4.00 37.36 12.16 34.44 36,24 51.32 74.00 2Z.65 Feak
7 72z4.00 37.36 12.16 34.44 31.16 45,24 E4.00 7.76 bverage

Femarks: 1. Emission Lewel=
Z. The emission levels that are £20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370

Antenna Factor + Cable Loss - Amp Factor + Reading.



AUDIX 2

FCC ID:VFRHMXDDGO03
page 4-9

HNo.6 Ke Feng Road,EBl:ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+86-755-2663287"7

Postcode: 515057

Data: 4

File: E:2008 report dataHACS8G1247.EMI {40}

Lewvel (dBuWim)

120

Date: 2003-03-11

FCCPART 15C PEAK

60

EM

1000

3ite no.
Di=. / Ant.
Limit
Envw.
EUT

/ Ins.

FPower Rating:

Test mode
Memo

4400, 7800, 11200. 14600, 18000
Frequency (MHz)

3# Charber Data no. : 4

3m 3115 FALCTOR int. pol. HORIZOMNTAL

FCC PART 15C PEAE

23%C/54% Engineer Sunny

Fock Band 2 P3 Wireless Drum Dongle

DC BV From P53 input AC1Z0W/60H=

Tx in Z440MHz

M/M:PDMSELELZE

int. Calkle Amp Emis=sion

Factor Loss Factor Reading Level Limits HMargin Remark

[dAE/ ) [dB) [dE) (dBuv) (dBuVi/m) [dBuW/m) [dE)
o z26.09 5.50 35.64 45.:28 41.21 74.00 32.79 Peak
o 25.09 5.50 35.64 41.72 37.67 54.00 16.33 Average
o z29.11 6.80 35.17 93.96 94,70 74.00 -Z0.70 Peak
0 34.16 10.56 34.48 35.84 46,08 74.00 27.92 Peak
0 34.16 10.56 34.48 29.65 39.89 54.00 14.11 Average
o 37.5z 12.20 34.47 36.51 51.76 74.00 22.24 Peak
o 37.52 12.20 34.47 30.75 46,00 54.00 .00 Average

Remarks: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewvels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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FCC ID:VFRHMXDDGO03
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HNo.6 Ke Feng Road,EBl:ck 52,
Shenihen Science & Industry Fark
HNoutou, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 3 File: E:2008 report datatHACS801247.EMI {40)
Level {(dBuvim) Date: 2008-08-11
120
3
FCC PART 15C PEAK
[i11]
4 ]
1hiﬁLLwauﬂwkdwLﬂwmmmwrM”
01000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
dite no. : 3# Chanber Data no. 3
Di=. / Ant. : 3m 3115 FACTOR hAnt, pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Sunnvy
EUT : RBock Band & P23 Wireless Drum Dongle
Fower Rating: DC 5V From P33 input AC1Z0V/E60Hz
Test mode i Tx in 2440MH=
Mermo : M/N:FPDMSELELZE
Ant. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) [dB/ ) (dE) [dE] (dBuv) (dBuVi/m) [dBuW/m) [clB)
1 1626.00 Z26.09 5.50 355.64 46.59 4z .54 74.00 3l.46 Feak
2 1626.00 2Z6.09 E.50 35.54 42.05 38.00 E4.00 16.00 bverage
3 Z440.00 29,11 .50 35.17 95.46 S96.20 74,00 -22.20 Feak
4 4g80.00 34.16 10.56 34.45 40.26 E0.50 74.00 23.50 Peak
5 4580.00 34.1¢ 10.56 34.45 34.75 44 .99 54.00 9.01 Arerage
& 73Z0.00 3F7.52 12.:20  34.47  35.71 50.96 74.00 23.04 Feak
7 73zZ0.00  3F7.52 0 12.2Z0  34.47  31.40 45.65 54.00 7.35 Arerage

Femarks: 1. Emission Lewel=

Antennha Factor + Cable Loss - Awp Factor + Reading.
2. The emisszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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FCC ID:VFRHMXDDGO03
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HNo.6 Ke Feng Road,EBl:ck 52,
Shenihen Science & Industry Fark
HNoutou, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 5 File: E:2008 report datatHACS801247.EMI {40)
Level {(dBuvim) Date: 2008-08-11
120
3
FCC PART 15C PEAK
[i11]
g
4
1 bJﬁﬁmewM#MuwWM¢kﬂﬂw
01000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
dite no. : 3# Chanber Data no. H
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : HORIZONTAL
Limit : FCCZ PART 15C PELE
Env. / Ins. : 23%C/54% Engineer : Sunny
EUT : RBock Band & P23 Wireless Drum Dongle
FPower Rating: DC BV From P53 input AC1Z0W/60H=
Test mode : Tx in 247VoMHz
Mermo : M/N:FPDMSELELZE
Ant. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) [dE) (dE) (dBuV) (dBuVy/m) (dBuV/m) 1dE)
1 1643.00 26.18 5.53 355.61 45.30 44 .40 74.00 29,60 Feak
2 1640.00 26.18 E.53 35.61 41.39 37.49 E4.00 16.51 bverage
3 2475.00 Z29.19 5.87 35.16 92.93 93.88 74.00 -19.88 Feak
4 495z.00 34.34 10.58 34.46 37.07 47 .55 74.00 26.47 Feak
5 4952.00 34.34 10.58 34.46 31.94 42 .40 54.00 11.60 Arerage
& T4Z5.00 0 37.69  12.32  34.49 37,68 53.z20 74.00 20,50 Feak
7 T4z5.00 37.69  12.32 34.49 30.:24 45.76 E4.00 8.24 bverage

Femarks: 1. Emission Lewel=

Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are £20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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FCC ID:VFRHMXDDGO03
page 4-12

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 6 File: E:'2008 report datatHACS801247.EMI {40)
Level {dBu\/im} Date: 2008-08-11
120
K]
FCC PART 15C PEAK
60

01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. 3# Chambher Data no. @ 6
Dis. / Ant. 3m 3115 FACTOR iAnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Junny
EUT : Rock EBand 2 P53 Wireless Druw Dongle
FPower Rating: DC 5V From P33 input AC1Z0V/60Hz
Test wode Tx in 2476MH=
Merno M/MN:PDHMSELEAZR
Ant. Calble Amp Emis=sion
Freqg Factor Loss Factor Reading Lewvel Limits Margin EREemark
[MH=) [AB/m) [dE) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 1649.00 26.18 E5E.53 35.61 44.91 41.01 74.00 32.99 Peak
2 1lg49.00 Z26.18 5.53 35.61 41.45 37.58 54,00 1a.42 brerage
3 2476.00 29.19 £.87 35.16 95.00 aL5.90 74.00 -21.90 Peak
4 4952.00 34.34 10.55 34.45 37.57 43.03 74,00 25.97 Peak
5 49%5z.00 34.34 10.55 34.46 33.09 43.55 54,00 10.45 bverage
& 74zg.00 37.69 12.32 34.49 35.90 E1.4z2 74.00 22 .E8 Peak
7 74zZ5.00 37.69  12.32 34.49 29,91 45,43 54,00 g.57 bverage

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



FCC ID:VFRHMXDDGO03

page 5-13
5. CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item |Equipment |Manufacturer (Model No. Serial No. Last Cal. |Cal. Interval
1 | Spectrum | xdilent E4446A | US44300459 | May.10, 08| 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 |May.27,08| 1.5 Year
Antenna
3 | RF Cable | Hubersuhner SUC%;LEX 2861812 |May.28,08| 1Year
4 | RF Cable | Hubersuhner SUC%;LEX 28862212 |May.28,08| 1 Year
5.2.Test Information
EUT: Rock Band 2 PS wireless Drum Dongle
M/N: PDMSELEAZ2B
Test Date: Aug.12, 2008
Ambient Temperature: 23C
Relative Humidity: 54%
Test standard: FCC PART 15C: 15.247(a)(1)
Test mode: TX (Hopping on)
Test By: Sunny

5.3.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by
a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.

5.4.Test Results (Pass.)

carrier frequency 20dB Bandwidth (MHz) Conclusion
separating
2MHz(minimum) 1.07(see below test data) PASS
4MHz(maximum)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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page 5-14
| Marker

Select Marker
1 2 3 4
Normal
Delta
Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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6. 20 DB BANDWIDTH TEST
6.1.Test Equipment
Item | Equipment|{Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | SPeCtum | ngijent E4446A | US44300459 | May.10,08| 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May.28, 08 | 1 Year
3 Horn EMCO 3115 9607-4877 May. 27, 08 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May.28, 08| 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 |May.28,08| 1 Year

6.2.Test Information

EUT: Rock Band 2 PS wireless Drum Dongle
M/N: PDMSELEA2B

Test Date: Aug.12, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.247(a)(1)

Test mode:

TX (Hopping off)

Test Frequency:

Low: 2408MHz  Mid: 2440MHz  High: 2476 MHz

Test By:

sunny

6.3.Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with
30kHz RBW and 100kHz VVBW. The 20dB bandwidth is defined as the total spectrum
the power of which is higher than peak power minus 20dB.

6.4.Test Results

CH 20dB Bandwidth (MHz) Limit (kHz) Conclusion
(Low) 1.070 PASS
(Mid) 1.060 PASS
(High) 1.060 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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Test Frequency: 2408MHz
% Agilent [ Marker

£ & dBm Atten ) Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Copyright 2000-2005 Agilent Technologies

Test Frequency: 2440MHz
Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center

(F ]_-.;

Amplitu

off

More
1of2

Copyright 2000-2005 Agilent Technologies

Test Frequency: 2476MHz
%  Agilent Marker

Select Marker
2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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page 7-1
7. NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment
Item | Equipment|{Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | SPECUUM | A gilent EA446A | US44300459 | May.10,08 | 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May.28, 08 | 1 Year
3 Horn EMCO 3115 9607-4877 May. 27, 08 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May.28, 08| 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 |May.28,08| 1 Year

7.2.Test Information

EUT: Rock Band 2 PS wireless Drum Dongle
M/N: PDMSELEA2B

Test Date: Aug.12, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)(iii)
Test mode: TX (Hopping on)
Test Frequency: From 2408MHz to 2476 MHz
Test By: Jamy
7.3.Test Results
Number of channel Limit Conclusion
16 >=15 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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% Agilent R T

Atten 10 dB

||| ||||||
|

|| lHn'

|W

#UBH 1 MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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8. DWELL TIME
8.1.Test Equipment
Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | SPeCtum | ngijent E4446A | US44300459 | May,10,08| 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,28, 08 | 1 Year
3 | JHom - evico 3115 9607-4877 |May, 27, 08| 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May,28, 08| 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 | May,28,08| 1 Year

8.2.Test Information

EUT: Rock Band 2 PS wireless Drum Dongle
M/N: PDMSELEA2B

Test Date: Aug.20, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)(iii)

Test mode: Transmitting, Hopping On

Test By: Sunny

8.3.Test Results

This system hopping 11 hops in any 5s, and for each hop it transmit 1 pulses, the pulse
dwell are 0.870ms, so the dwell times are:

11/5*%16*0.4*0.870=12.25ms

dwell time Limit Conclusion
12.25ms <400ms PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



il

i

Center 2,412 167 GHz

Fes BH 1 MHz

Atten 18 dB

ookl

#YEW 1 MHz

Atten 16 dB

#YBH 1 MHz

FCC ID:VFRHMXDDGO03
page 8-2

il

Span @ Hz
Sweep 55 (601 prs)

Span © Hz
Sweep 2 ms (BB1 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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9. MAXIMUM PEAK OUTPUT POWER TEST
9.1.Test Equipment
Item |Equipment |Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1, | SPectrum | ditent E4446A | US44300459 | May.10,08 | 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 |May. 27,08 | 1.5 Year
Antenna
g | Hom EMCO 3115 9510-4580 | May.11,07 | 1.5 Year
Antenna
Signal
4 HP 83732B | 6K00003262 | May.10,08 | 1 Year
Generator
5 | RF Cable | Hubersuhner | SUCOFLEX| 182769/4 | May.28, 08 1Year
6 | RF Cable | Hubersuhner | SUCOFLEX| 182768/4 | May.28, 08 1Year
7 | RF Cable | Hubersuhner | SUCOFLEX| 182771/4 | May.28, 08 1Year
8 | RF Cable | Hubersuhner SUCI%IZLEX 2861812 | May.28, 08 1Year
9 | RF Cable | Hubersuhner SUCloc)IZLEX 27147314 | May.28,08 | 1Year
10 | Amplifier HP 8449B 3008A00863 | May.10, 08 1 Year

9.2.Test Procedure

(1). The EUT was placed on a 0.8m high table in the chamber and turned on in
continuously transmitting mode.

(2). The maximum fundamental emission at 3m distance was measured and recorded
with receive antenna in both vertical and horizontal by rotating the turntable and
by lowering the receive antenna.

(3). The EUT was then removed and replaced with a substitution antenna in the same
position and the substitution antenna must have the same polarization with the
receive antenna.

(4). A signal which have the same frequency obtained in step 2 was fed to the
substitution, the receive antenna was raised and lowered to obtain a maximum
reading at the test receiver, the level of the signal generator was adjusted until the
measured field strength level in step 2 was obtained, recorded the level of the
signal generator.

(5). Repeated step 4 with both antenna polarizations

(6). The radiated power is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between
the signal generator and the substitution antenna.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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page 9-2
9.3.Test Information
EUT: Rock Band 2 PS wireless Drum Dongle
M/N: PDMSELEA2B
Test Date: Aug.12, 2008
Ambient Temperature: 24°C
Relative Humidity: 58%
Test standard: FCC PART 15C: 15.247(b)(1)
Test mode: TX (Hopping off)
Test Frequency: Low: 2408MHz  Mid: 2440MHz  High: 2476 MHz
Test By: Sunny
9.4.Test Results
EIe_CtriC SG Tx Tx Output | | imit | Margin
CH Freg | Ant| Fleld Reading | Cable Loss An't. powe! 0.125W
(MHz) | Pol. | Strength ain Result
( dBuV/m) (dBm) (dB) @Bi) | (@B 21(dBm) | (dB)
Low 2408 | H 94.52 -5.62 6.06 9.25 -2.43 21 23.43
2408 | V | 96.36 -3.99 6.06 9.25 -0.80 21 21.8
Mid 2440 | H 94.70 -5.49 6.08 9.30 -2.27 21 23.27
2440 | V | 96.20 -4.34 6.08 930 | -l.12 | 21 22.12
Hig 2474 | H | 93.88 -6.29 6.14 9.33 | -3.10 21 24.1
2474 | V | 95.90 -4.69 6.14 9.33 -1.50 21 22.5

Result = SG Reading — Tx Cable Loss + Tx Antenna Gain — EUT Antenna Gain

Rx-Antenna: Horn Antenna
Tx-Antenna: Horn Antenna

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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10.BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item |[Equipment |Manufacturer [Model No.  |Serial No. Last Cal. Cal. Interval
1 | Spectrum | xdilent E4446A | US44300459 | May.10,08 | 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 | May.27,08 | 1.5 Year
Antenna
3 | Amplifier HP 8449B 3008A00863 | May.10, 08 1 Year
4 | RF Cable | Hubersuhner | SUCOFLEX | 182769/4 | May.28, 08 1 Year
5 | RF Cable | Hubersuhner | SUCOFLEX | 182768/4 | May.28, 08 1 Year
6 | RF Cable | Hubersuhner | SUCOFLEX | 182771/4 | May.28, 08 1 Year
10.2.Limit

According to §15.247(c), in any 100kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in
the 100kHz bandwidth within the band that contains the highest level of the desired

power, In addition, radiated emissions which fall in the restricted bands, as defined in

815.205(a), must also comply with the radiated emission limits specified in15.209(a).

10.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and

worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum

emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to

find out the highest emission.

upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

10.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370

. Set the spectrum analyzer in the following setting in order to capture the lower and
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HOPPING ON
iy No.&6 Ee Feng Road,Bl:ck 52,
A U D IX Shenzhen Science & Industry Park
- Noutou, 3henZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Fostcode: 515057

Data: 38 File: E:'2008 report datatHACS801247.EMI {40)
Level {dBuv/im) Date: 2008-08-21
120
7
FCC PART 15C | PEAK
60 ;
1W3M
02310 2331. 2352, 2373. 2394, 2415
Frequency (MHz)
Site no. 3# Chambher Data no. k1]
Dis. / Aint. 3m 3115 FACTOR hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : Rock Band 2 P35 Wireless Drum Dongle
Power Rating: DC 5V From P33 input AC1Z0V/&60Hz
Test mwode Tx in Z4035MH=z
Memo N/N:PDMIELEAZE
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limwmits Margin Rewark
[MH=) [dB/ ) (dE) [dE) (dBEuV) (dBuV/m) (dBEuV/m) (dE]
1 2380.14 28.95 .71 35.19 5Z.44 5Ez.93 74.00 21.07 Peak
2 2380.14 285.95 .71 35.19 41.02 41.49 54.00 12.51 Lrerage
3 2390.00 Z25.99 .71 35.18 55.594 54,46 74,00 13.54 Peak
4 2390.00 28.99 .71 35.18 4-.03 42.55 54.00 11.45 Lrerage
5 2400.00 Z25.99 6,73 35.18 &0.27 60.51 74,00 15.159 Peak
& 2400.00 28.99 .73 35.18 4dg.1Z2 46.66 54.00 7.34 Lrerage
7 2407.56 E£9.03 6.73 35.18 94.47 95.05 74,00 -21.05 Peak
a3 2407.86 29.03 6.73 3E5.18 8:Z.35 82.93 E4.00 -23.93 Lverage

Remarks: 1.

Emission Lewel=

intenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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iy o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 513057

Data: 37 File: E::2008 report datatHACS801247.EMI (40)

120 Level {dBul/im) Date: 2008-08-21

FCC PART 15C |PEA
!

5

) WMWWMMMWWWW 3M

02310 2331. 2352, 2373. 2394, 2415
Frequency (MHz)
Site no. : 3# Chamber Data no. 37
Dis. / Ant. @ 3m 3115 FACTOR hnt. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv., / In=. : 23%C/54% Engineer : Sunny
EUT : Rock Band 2 P35 Wireless Drum Dongle
Power Rating: DC 5V From P33 input AC1Z0V/&60Hz
Test wode r Tw in 2405MH=
Memo : M/N:PDMIELEAZE
Ant. Cahle Amp Emi=zsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2365.25 E8.91 .69 35.19 459.45 49,59 74,00 Z24.11 Peak
2 2365.23 28.91 .69 35.19 358.59 39.00 E4.00 15.00 Lverage
3 2390.00 28.99 .71 35.18 54.02 54,54 74,00 19.46 Peak
4 2390.00 28.99 .71 35.18 4Z2.15 4z, 67 E4.00 11.33 Lverage
5 2400.00 28.99 .73 35.18 80.31 60.85 74,00 13.15 Peak
& 2400.00 28.99 6.73 3E5.18 45.31 45.85 E4.00 3.15 hverage
7 2407.93 29.03 .73 35.18 95.4Z2 95.00 74,00 -ZZ.00 Peak
=1 2407.95 E£9.03 .73 35.18 81.:2¢6 g1.54 54,00 -27.54 bverage
Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370



FCC ID:VFRHMXDDGO03
page 10-4

iy o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 513057

Data: 39 File: E::2008 report datatHACS801247.EMI (40)

120 Level {dBul/im) Date: 2008-08-21

FCC PART 15C PEAK

3
60
A
M ;
(A ottty
02455 2474, 2483, 2492, 2501. 2510
Frequency (MHz)
Site no. : 3# Chamber Data no. : 39
Dis. / Ant. @ 3m 3115 FACTOR bnt. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Enwv., / In=. : 23%C/54% Engineer : Sunny
EUT : Rock Band 2 P35 Wireless Drum Dongle
Power Rating: DC 5V From P33 input AC1Z0V/&60Hz
Test wode t Tw in 247EMH=
Memo : M/N:PDMIELEAZE
Ant. Cahle Amp Emi=zsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2475.895 29,19 6.57 35.16 91.55 9zZ.45 74,00 -15.45 Peak
2 2475.95 29,19 £.87 3L5.16 82.10 83.00 E4.00 -29.00 Lverage
3 2483.50 29.19 6.87 35.16 51.03 61.93 74,00 1z.07 Peak
4 2483.50 29.19 £.87 35.16 46.11 47.01 E4.00 5.99 Lverage
5 2493.13 29.23 .91 35.15 5:Z.44 53.43 74,00 20.57 Peak
& 2493%.13 29,23 .91 35.15 40.54 41.83 E4.00 1z.17 hverage
7 2500.00 29.23 .91 35.15 47.56 435.55 74,00 25.45 Peak
=1 2500.00 E29.Z23 .91 35.15 355.65 36,67 54,00 17.55 bverage
Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

Fostcode: 515057

AUDIX 2

Data: 40
Level {dBu\/im}

File: E:2008 report data HACS801247.EMI (40}

Date: 2008-08-21
120

FCC PART 15C PEAK

3
60 Mﬁ
Y],
Wﬂk%mw
02465 2474, 2483, 2492, 2501. 2510
Frequency (MHz)
Site no. 3# Chambher Data no. 40
Dis. / Ant. 3m 3115 FACTOR iAnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Junny
EUT : Rock EBand 2 P53 Wireless Druw Dongle
FPower Rating: DC 5V From P33 input AC1Z0V/60Hz
Test wode Tx in 2476MH=
Merno M/MN:PDHMSELEAZR
Ant. Calble Amp Emis=sion
Freqg Factor Loss Factor Reading Lewvel Limits Margin EREemark
[MH=) [AB/m) [dE) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 2475.90 29.19 .87 35.16 94.58 95,458 74.00 -21.45 Peak
2 2475.90 29,19 6.87 35.16 83.15 g4.05 54,00 -30.05 brerage
3 2483.50 29.19 .87 35.16 £1.99 62.89 74.00 11.11 Peak
4 2483.50 29.19 6.87 35.16 47.13 43.03 54.00 5.97 Lrerage
5 2493.15 E29.Z23 .91 35.15 55.64 56,63 74,00 17.57 Peak
& 2493.13  29.23 .91 35.15 4Z.68 43. 87 Ed4.00 10.33 Leradge
7 2500.00 E29.Z23 .91 35.15 50.16 51.15 74,00 ZZ2 .85 Peak
a3 2E00.00 29.23 .91 35.15 38.96 39.95 E4.00 14.05 Lverage

Remarks: 1.

Emission Lewel=

intenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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iy No.&6 Ee Feng Road,Bl:ck 52,
| l IX Shenzhen Science & Industry Park
Noutou, 3henihen, Guanglong, China

Tel:+586-755-266359495-7
Fax:+56-755-26652577
Postcode: 515057

Data: 34

Level
120

{dBuVimy)

File: E:22008 repont data HACS801247.EMI {40}
Date: 2008-08-21

[
FCC PART 15C| REAK

G0

FARN

1 BW‘E"MM

05310

3itce no.
Di=. S Ant.
Limit

Env. / Ins.
EUT

Power Rating:

Test mwode
Memo

2331, 2352, 2373, 2304, 2415
Frequency (MHz)
3f# Chamwber Data no. HECE:!
3m 3115 FALCTOR int. pol. @ HORIZONTALL

FCC PART 15C PELE
Z23FC/54% Engineer : Sunny

nC

Fock Band 2 P3 Wireless Drum Dongle
BV From P33 input AC120W/60H=

Tx in Z403HH=z
M/N:PDMSELEAZE

Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
(dE/m) [dE) [dE) (dBuV)  (dBuV/m) (dBuV/m) (dE]
& Z5.95 .71 35.1% 50.50 50.97 74,00 23.035 Peak
& Z8.95 .71 35.19 40.45 40,92 E4.00 13.08 Lverage
1 zZ858.95 .71 35.19 52.93 53.40 74,00 20.60 Peak
1 Z8.9%8 .71 35.19 4Z2.36 42 .83 E4.00 11.17 Lverage
o =Z5.99 .71 35.18 54.56 55.08 74,00 15.92 Peak
o =Z5.99 .71 35.18 45.69 44,21 54,00 Q.79 bverage
o =Z5.99 .73 35.18 59.61 60.15 74,00 13.85 Peak
o =Z5.99 .73 35.18 46.45 46,99 54,00 7.01 bverage
& 29.03 6.73 35.18 93.38 93.96 74.00 -19.96 Peak
G 29.03 6.73 35.18 777.1Z2 7.a 54.00 -=-Z3.70 Lrerage
Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + REeading.

Remarks: 1.

The emisszion lewvels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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iy o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 513057

Data: 33 File: E::2008 report datatHACS801247.EMI (40)
Level {dBul/im) Date: 2008-08-21
120
]
FCC PART 15{ | PEAK
60

rHWWnm%ﬁﬂhJNAHwwJmNMJwm&mMMhwHWNMWﬂ#*#hﬂ“%ﬂﬁmlwvﬂ¢“%£&“€#fﬂ

02310 2331. 2352, 2373. 2394, 2415
Frequency (MHz)
Site no. : 3# Chamber Data no. : 33
Dis. / Ant. @ 3m 3115 FACTOR hnt. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv., / In=. : 23%C/54% Engineer : Sunny
EUT : Rock Band 2 P35 Wireless Drum Dongle
Power Rating: DC 5V From P33 input AC1Z0V/&60Hz
Test wode r Tw in 2405MH=
Memo : M/N:PDMIELEAZE
Ant. Cahle Amp Emi=zsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2379.30 E8.95 .71 35.19 47.93 45,40 74,00 Z5.60 Peak
2 2379.30 28.95 .71 35.19 3&8.16 38.63 E4.00 15.37 Lverage
3 2390.00 28.99 .71 35.18 49.53 50.05 74,00 23.95 Peak
4 2390.00 28.99 .71 35.18 39.34 39.86 E4.00 14.14 Lverage
5 2396.94 25.99 .73 35.18 51.93 52.47 74,00 21.53 Peak
& 2396.94 Z25.99 6.73 35.18 40.64 41.15 54,00 1z .82 bverage
7 2400.00 28.99 .73 35.18 53.1%7 53.71 74,00 20.29 Peak
=1 2400.00 Z25.99 .73 35.18 41.01 41.55 54,00 1z.45 bverage
= 2407.97  29.03 .73 35.18 95.74 95,32 74,00 -22.32 Peak
10 2407.97 E£9.03 6.73 35.18 77.12 7.a 54,00 -=-23.70 bverage
Femark=s: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + REeading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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o.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26659495-7
Fax:+56-755-20032877

FPostcode: 513057

Data: 35 File: E:\2008 report datatHACS801247.EMI {40)
Lewvel (dBulim) Date; 2008-08-21
120
1
FCC PART 15C PEAK
60
3 5
*ﬁwm#ﬂm@ﬂﬂﬂhpﬂwwm#wMLMMWVMMMJ
! P bt gt
024?0 2478. 2486, 2494, 2502, 2510
Frequency (MHz)
Site no. 3# Chambher Data no. 35
Dis. / Ant. 3m 3115 FACTOR iAnt. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Junny
EUT : Rock Band 2 P3 Wireless Drum Dongle
Power Rating: DC 5V From P33 input AC1Z0V/&60Hz
Test wode Tx in 2476MH=
Memo N/N:PDMIELEAZE
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE] (dBuV)  (dBuV/m) (dBuV/m) (dE]
1 2475.92 29,19 6.57 35.16 9Z.44 93.354 74,00 -19.354 Peak
2 2475.92 29,19 6.87 35.16 80O.16 gl1.06 54.00 -Z7.06 Lrerage
3 2483.50 29.19 6.57 35.16 51.35 5Z2.25 74,00 Z21.75 Peak
4 2483.50 29.19 6.87 35.16 41.07 41.97 54.00 12 .03 Lrerage
5 2494.,.20 29,23 .91 35.15 50.25 51.:24 74,00 ZZ2.76 Peak
& 2494 .20 29,23 .91 35.15 39.68 40. 67 E4.00 13.33 Lverage
7 2500.00 E29.Z23 .91 35.15 45.53 46,52 74,00 Z27.45 Peak
a3 2E00.00 29.23 .91 35.15 37.69 38.68 E4.00 15.32 Lverage

Remarks: 1.

Emission Lewel=
The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370

intenna Factor + Cable Loss - Awp Factor + Reading.
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

AUDIX 2

Data: 36 File: E::2008 report datatHACS801247.EMI (40)
Level {dBul/im) Date: 2008-08-21
120
1
FCC PART 15C PEAK
60
i}
M»MWWMLT
ittt ettt
[
024?0 2478. 2486, 2494, 2502, 2510
Frequency (MHz)
Site no. 3# Chambher Data no. 36
Dis. / Ant. 3m 3115 FACTOR iAnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Junny
EUT : Rock EBand 2 P53 Wireless Druw Dongle
FPower Rating: DC 5V From P33 input AC1Z0V/60Hz
Test wode Tx in 2476MH=
Merno M/MN:PDHMSELEAZR
Ant. Cahle Amp Emi=zsion
Freg Facrtor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) [AB/m) [dE) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 2475.92 29,19 6.87 35.16 93.19 94,09 74,00 -Z0.09 Peak
2 2475.92 29,19 6.57 35.16 81.06 §1.96 54,00 -27.946 bverage
3 2483.50 29.19 6.87 35.16 44.57 45.47 74,00 28.53 Peak
4 2483.50 29.19 6.57 35.16 35.57 34,47 54,00 13.55 bverage
= 2491.32 29,23 .91 35.15 45.90 47.89 74.00 26.11 Peak
& 2491.32 E9.Z3 .91 35.15 35.26 36.25 54,00 17.75 bverage
7 2E00.00 29.23 .91 35.15 43.40 44,39 74.00 29,61 Peak
g 2500.00 29.23 .91 35.15 36.01 37.00 54.00 17.00 Lrerage

Femark=s: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + REeading.
Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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11. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION
The antenna used for this product is a PCB integral antenna that no antenna other than

that furnished by the responsible party shall be used with the device, The maximum
peak gain of this antenna is only 0dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08370





